Parts List for Puloon LCDM-1000 .

nnnnnnnnnnnnnnn

SENSIS Kiosk Components +31 20808 2177
+7 495 66 3366 8 ask@sensis.eu.com

sensis.eu.com

P

L1

o CASHCASSETTE




Parts List for Puloon LCDM-1000

(2)

Part code: Parts list
B2803A0157 (A) SHAFT ASS’Y PICK-UP ROLLER
B2803A0156 (B) SHAFT ASS’Y FEED ROLLER
B2803A0158 (C) SHAFT ASS’Y ONEWAY ROLLER
B2803A0150 (D) SHAFT ASS’Y CASH FEED 1
B2803A0151 (E) SHAFT ASS’Y CASH FEED 2
B2803A0152 (F) SHAFT ASS’Y CASH FEED 3
B2803A0153 (g) SHAFT ASS’Y CASH FEED 4
B2803A0154 (H) SHAFT ASS’Y CASH FEED 5
B2803A0155 (i) SHAFT ASS’Y CASH FEED 6
B2803A0155 (J) SHAFT ASS’Y CASH FEED 6
B2803A0155 (K) SHAFT ASS’Y CASH FEED 6
B1604P0082 (L) GUIDE CASH FEED 1
(M) GUIDE CASH FEED 2 LCDM-2000

(N) GUIDE CASH FEED 3 ASS’Y
B1604P0088 (O) GUIDE CASH FEED 5 ASS’Y
B1604P0087 (P) GUIDE CASH FEED 6 ASS’Y
B1604P0089 (Q) GUIDE CASH FEED 7 ASS’Y

(R) SHAFT ASS’Y CASH FEED 8
B1604P0085 (S) GUIDE CASH FEED 2 ASS’Y

(T) GUIDE PRESS 2 ASS’Y

(U) SHAFT ASS’Y CASH FEED 7

(V) GUIDE PRESS 1 ASS’Y

GUIDE PRESS 2 / (T)
Part code:

Ssensis

GUIDE PRESS 1/ (V)

Part code:

Ssensis



e.aggor
Выделение

e.aggor
Выделение

e.aggor
Выделение

e.aggor
Выделение

e.aggor
Выделение

e.aggor
Выделение


Parts List for Puloon LCDM-1000

PICK-UP ROLLER (A)
Part code: B2803A0157

S8 —

¢>§Ensis

FEED ROLLER (B)
Part code: B2803A0156

¢>ssn§|s

ONEWAY ROLLER (C)
Part code: B2803A0158

-
45 SENSIS

i

¢>ssn_5|s

CASH FEED 1 (D)
Part code:B2803A0150

CASH FEED 7 / (Q) Part
code:B1604P0089

FEED ROLLERS / (R1)
ROLLER FEED CROWN ( ¢ 18)

l+¢

CASH FEED 5 / (H)
Part code: B2803A0154

CASH FEED 4
Part code: B2803A0153

CASH FEED 6 / (K)=(J) =
(i)
Part code: B2803A0155

CASH FEED 3 / (F)
Part code:B2803A0152

CASH FEED 2 / (E)-
a little shorter by 3 mm(G)

Part code: B2803A0151

Hanpasnsatowasn 2 / (S

Part code: B1604P0085

Ssensis

-ﬁ=.==

7>s£r|§|s

GUIDE CASH FEED 1 / (L)

Part code: B1604P0082

e —— )

%ssns-s

GUIDE CASH FEED 2
(M)

"/D,SEI‘!IS

GUIDE CASH FEED 3
(N)

CASH FEED 5 / (O) Part
code: B1604P0088

— -

¢>ssn§|s

¢>§Ensls

GUIDE CASH FEED 6 / (P)
Part code: B1604P0087

CASH FEED 7/ (U)
ROLLER FEED CROWN

\

abssrlsls




Parts List for Puloon LCDM-1000

Gl T3 Part code: Parts list:
Gl Gl Gl P3 P3 p4 MOTOR 4470-E0681A (G1) / GEAR FEED (Z:27, M:1)
- 4470-E0621A (G2) / GEAR DFDM DRIVE (Z:27, M:1)
x B2505P0018 (P1) / PULLEY MOTOR (XL16, ¢ 6)
(’ o (P2) / PULLEY CASH FEED 1
- \\\__ / 4560-E0301A (P3) / PULLEY CASH FEED 2
\‘-\I o P1 B2505P0020 (P4) / PULLEY FEED (XL15, ¢ 8)
I!- B2505P0019 (P5) / PULLEY FEED (XL20, ¢ 8)
(P6) / PULLEY DRV MXL17
B (P7) / PULLEY REVERSE (MXL42, ¢ 8)
T2 B1104P0021 (T1) / BELT TIMING 108XL(W=6.4)
: P4 B1104P0022 (T2) / BELT TIMING 140XL(W=6.4)
CLUTCH B1104P0021 (T3) / BELT TIMING 108XL(W=6.4)
B1104P0016 (T4) / BELT TIMING 56MXL(W=3.2)
P4 (T5) / BELT TIMMING 56XL(W=6.4)
B (T6) / BELT TIMING 166XL(W=6.4)
i ) R2 B1104P0026 (F1) / BELT FEEDING PS197 (W=10)
k iy B1104P0025 (F2) / BELT FEEDING PS$140 (W=10)
P8 P __R3 FEED( ¢ 18)(R1)/ROLLER FEED CROWN( ¢ 18)
P7 (R2) / ROLLER IDLE CROWN ( ¢ 18)
T6 «<—F1 (R3)/ROLLER IDLE CROWN( ¢ 16)
R1205P0002/B1205P0002 CLUTCH E3637RH24P DONGYANG LCDM UPR/LWR
//_1 \.\ & @ B2203P0070 MOTOR BLDC DR-5238-018 SHINANO
CLUTCH >t h Rl GEAR FEED (P8)
CLUTCH MOTOR
. /{'—:g\' _,./ P4 Part code: R1205P0002 Part code:: B2203P0070
: Wl
6 -~ P5
P

Y14 9

//bssnsls ¢>ssn_§l5




Parts List for Puloon LCDM-1000

GEAR FEED (G1)
Part code: 4470-E0681A

GEAR DFDM DRIVE (G2)

Part code: 4470-E0621A

¢>ssn5|s

?>§Eﬂ5l5

PULLEY MOTOR (P1)
Part code: B2505P0018

PULLEY CASH FEED 1 (P2)

Part code:

;Dstnns

PULLEY FEED (P4)
Part code: B2505P0020

PULLEY FEED (P5)
Part code: B2505P0019

;Dstnns

;;ssusns

PULLEY REVERSE (P7)
Part code:

//>§El|5l5
PULLEY DRV (P6)
Part code:

%55“5!5

BELT TIMING(T1) =(T3)
Part code: B1104P0021

BELT TIMING (T2)
Part code: B1104P0022

éssnsns

¢>ssnsls

BELT TIMING (T4)
Part code: B1104P0016

_—

¢>ssn5|s

;DSHHIS
BELT TIMING (T5)
Part code:

’/>§EI|EIS

BELT FEEDING (F1)
Part code:B1104P0026

BELT FEEDING (F2)
Part code: B1104P0025

ROLLER FEED CROW ¢ 18(R1)

Part code: B1104P0025

l+¢

Ssensis

ROLLER IDLE CROWN ¢ 18
(R2)

Ssensis

PULLEY CASH FEED 2 (P3)

Part code: 4560-E0301A

¢>ssn5|s

GEAR FEED (P8)

Part code:

7>SEHSIS
BELT TIMING (T6)
Part code:
’/>§EI|§I§

ROLLER IDLE CROWN ¢ 16
(R3)

Ssensis




(GUIDE CASH FEED 2 ASS’Y(LOWERY)) / (B1604P0085).

-
2 HENal:

eieswcame

GUIDE CASH FEED
Part Code: B1108P0085

Roller (white)
Part Code: B2701A0040

—

Ssensis

¢>EEI[5|5

Shaft
Part Code: B2803P0131

Roller

Part Code: B2702P0029

¢>56n5l§

¢>ssn5|s

Part Code: Parts List and Quantity
B1604P0085 GUIDE CASH FEED 2 1
B1108P0085 Mount 2
B2701A0040 Roller (white) 2
B2803P0132 Shaft 2
B1108P0040 Mount 8
R-1030Z2z Bearing 4
B2803P0131 Shaft 8
B2702P0029 Roller 4
B2810P0021 Spring 12
B2810P0020 Spring 8
Skrew M2.6x6 20
Shaft Mount Bearing
Part Code: B2803P0132 Part Code: B1108P0040 Part Code: R-10302Z
— £ e
i4>SEI|5I§ ¢>s:ns|s ’/>§E’|5|5
Spring Spring
Part Code: B2810P0021 Part Code: B2810P0020
@ ol
’/>SEI|§I§ ¢>§Eﬂ5l§




(GUIDE CASH FEED 7 ASS’Y ) / (B1604A0244).

-
Z)SENSIS

cemranEnTy

Part Code: Parts List and Quantity

B1604P0089 GUIDECASHFEED7ASS’Y) 1
B1108P0085 Mount 10
B2702A0040 Roller 10
B2803P0132 Shaft 10
B2810P0021 Spring 20
Skrew M2.6x6 20

B2803P0129 HAFTHINGEGUIDE 1
B2803P0128 HAFTGUIDELOCK 1
B2810P0030 Upper Shaft Springs B2803P0128) 2
RPA000007B / APAOO0007B Sensor Touch CVJ45(PWASENSORRCV) 2
SkrewM3x6 2

B1212A0022 CABLE SENSOR RCV EJT/EMIT (J5) 1
LABEL LCDM-1000 1

Clap (E-RING ¢ 4(BK)) 2

B2810P0019 SPRING TENSION MICR 4

Mount

Part Code: B1108P0085

Part Code: B2702A0040

Shaft
Part Code: B2803P0132

—

abssn_sxs

¢>ssnsls

¢>ssn5|s

Spring

Part Code: B2810P0021

Part Code: RPA000007B/APA000007B

%N

//bsensm

’/>§EI|SI§




(GUIDE CASH FEED 5 ASS’Y) / (B1604A0242).

Part Code: Parts List and Quantity

B1604P0088 (CASH FEED 5 / GUIDE (o) lwr.

B1108P0085 Mount 6wT.

B2702A0040 Roller 6wr.

B2803P0132 Shaft 6wT.

B2810P0021 Spring 12wr.
Skrew M2.6x6 12uwrT.

CASH FEED 5
Part Code: B1604P0088

¢>§€nsls

Mount

Part Code: B1108P0085

—

//>ssn5|s

Part Code: B2702A0040

¢>ssnsls

Part Code: B2803P0132

Part Code: B2810P0021

.’/DSEHSIE

%W

;,)sensm




GUIDE CASH FEED 3 ASS’Y (Upper) / (B1604P0086).

Part Code: Parts List and Quantity
B2803P0127 Shaft 2wr.
B1604P0086 CASH FEED 3 / GUIDE (n) 7wr.
Clamp (E-RING ¢ 4 (BK) 28wr.
CASH FEED 3 Clamp
Part Code: B1604P0086 Part Code: E-RING ¢ 4 (BK)
9>§tl[5l§ ¢>§EI[SI5

(GUIDE CASH FEED 6 ASS’Y) / (B1604P0088).

Part Code: Parts List and Quantity
B2803P0126 Shaft 2uwr.
B1604P0087 (GUIDE CASH FEED 6 / GUIDE (p) Swr.
Clamp (E-RING ¢ 4 (BK)) 20wr.
(GUIDE CASH FEED 6 Clamp
Part Code: B1604P0087 Part Code: E-RING ¢ 4 (BK)

\ D

;Dssnsls ¢>seu515




SHAFT DIVERTER ASS’Y / B2803P0124.

Part Code: Parts List and Quantity
B2803P0124 SHAFT DIVERTER ASS’Y 1
B1604P0090 GUIDE DIVERTER 6
B1604P0091 GUIDE DIVERTER 2 2
Screw M3x8 8
GUIDE DIVERTER GUIDE DIVERTER 2
Part Code: B1604P0090 Part Code: B1604P0091
2sEnsis
$>5EI|SIS ’/>§EI|5_I§
SHAFT SPACE CONNECTION ASS’Y / (B2803P0140).
Part Code: Parts List and Quantity
B2803P0140 SHAFT SPACE CONNECTION 1
4470-E0621A GEAR DFDM DRIVE (Z:27, M:1) (G2) 5
Screw M2.6x10 1

GEAR DFDM DRIVE

. Part Code: 4470-E0621A(G2)

=)5ENSIS Dsensis




SHAFT PICK-UP ROLLER ASS'Y.

Part Code:

Parts List and Quantity

B2803A0157

SHAFT ASSY PICK-UP ROLLER (a)

CABLE ASSY CLUTCH

CLAMP (E-RING ¢ 6(BK))

R1205P0002

CLUTCH

RN P e

ROLLER (a)
Part Code: B2803A0157

CLAMP(E-RING ¢ 6(BK))

Part Code: E-RING ¢ 6(BK) (b

CLUTCH

Part Code: R1205P0002

2)5ENSIS
%ssqsls ¢>ssnsls f/bssn_sns
SHAFT HINGE D/D ASS’Y.
Part Code: Parts List and Quantity
B2803P0136 SHAFT HINGE D/D 1
B1004P0008 ARM D/D HINGE 1
B1101P0002 BEARING R1240ZZ 1
3300BP4162B PLATE SPRING CLEAN BEARING 1
CLAMP (E-RING ¢ 3(BK)) 1
SKREW(1W) M3x8 1
SKREW(2W) M3x6 1




CASH BOX LEVER ASS’Y + BRACKET NEAREND ASS’Y

LEVER NEAREND SENSOR LEVER NEAREND SENSOR
Part Code: assembled Part Code: assembled Part Code: Parts List and Quantity
B2104P0021 LEVER NEAREND SENSOR 1
B2104P0025 LEVER CASSETTE SENSOR 1
B2803P0138 SHAFT NEAREND 2 1
B2803P0137 SHAFT NEAREND 1 1
5740-E1001A WASHER LOCK CDM 2
Clamp (E-RING ¢ 4 (BK)) 2
B2810P0031 SPRING NEAREND SENSOR 1
%5?!‘.5'.5 ;)s_zn_s_l_s
SUPPORTER CB/RB FIX ASS’Y/B2804P0016.

Part Code: Parts List and Quantity
B2804P0016 1
B1113P0001 BALL CATCH TL-60-1 2
B2201P0001 MAGNET TL-295 1
CLAMP (1W) M3x8 4
B1212A0036 CABLE LIMIT SWITCH 1
SCREW (1W) M3x8 2
B1108P0001 BRACKTET SWITCH 1
SCREW (2W) M3X6 1

BALL CATCH TL-60-1) MAGNET TL-295)

=,
Ssens

siasEcemranEnTy

Part Code: B1113P0001

2

;Dsen_s,ls

Part Code: B1113P0001

4

%bssu_s_:s




SOLENOID COMPONENTS.

=,
45 SENSIS

Part Code: Parts List and Quantity
B2806P0020 SOLENOID 1040 JUWON
B2105P0013 LINK DIVERTER

SKREW (1W) M3x12

SOLENOID PLUNGER ASS’Y

5300-E0971A

SPRING SOLENOID STAMP)

CLAMP (E-RING ¢ 2 (BK)

Rlr|lRr|RPr|R, |~

SOLENOID

Part Code: B2806P0020

SPRING

Part Code: 5300-E0971A

§®

CLAMP
Part Code: E-RING ¢ 2 (BK)

’/>5.EJ.‘..5!.5

%55q5|§ ¢>EEI!§I§ L/;s;n_sls
SOLENOID PLUNGER.
Part Code: Parts List and Quantity
B2806P0004 SOLENOID PLUNGER) 1
4520-E0171A LINK SOLENOID STAMP) 1
4370-E2211A SHAFT SOLENOID PIN) 1
CLAMP E-RING ¢ 2 (BK)) 2

SOLENOID PLUNGER

Part Code: B2806P0004

.

;)ssnsls

SHAFT

Part Code: 4370-E2211A

ﬁbssusls

CLAMP
Part Code: E-RING ¢ 2 (BK)

;;s;n_ms




RVDT segment (LPO6M3R).

Part Code: Parts List and Quantity
R1212A0050 RVDT segment (LPO6M3R)
BRACKET D/D HINGE
RVDT segment (LPO6M3R) BRACKET
Part Code: R1212A0050 Part Code:
Ssensis Ssensis
2sensis
BRACKET D/D HINGE
Part Code: Parts List and Quantity
B1108P0089 BRACKET D/D HINGE
B2803P0139 SHAFT D/D PUSH
SKREW M3x4
BRACKET

Part Code: B1108P0089

&

Ssensis

-
Z)5ENSIS




LEVER D/D HINGE (7).

-,
Z)5ENSIS

..............

Part Code: Parts List and Quantity
B2104P0022 LEVER D/D HINGE (7)
B2503P0029

PLATE D/D SENSOR)

SCREW (2W) M3x6

PLATE

Part Code: B2503P0029

P

Dsensis

LEVER D/D HINGE (7) Part
Code: B2104P0022

Banll™

Ssensis

MAIN LCDM-1000) / Part Code: RPAO00008B.




Parts list LCDM-1000.

%s:qsns

ROLLER ASSY TENSION BELT
B2702A0041

;bssnsns

%ssnsu

BUSH 1480

B1111P0014

LCDM SENSOR PCB EMIT /
PWA, EMITJ31
RPA000006B
APA000006B

\

l¢)ssn_s_|s

GUIDE RB SLIDE L
B1604P0093

9>5:ns|s

BRUSH / LCDM-1000
B1110P0002

o

;;sen_ﬂs

WHEEL ENCODER
4660BP4002A

;;smsls
BUSH 860 OMR
B1111P0012

';,Dszqsu
GUIDE RB SLIDE R
B160490094

f;smsls

9-——’—\\‘

%EEHSIS

BEARING NMB LF14807Z

%ssns:s
KNOB MANUAL FEED
4940BM3042

l¢)ssn_s_|s
BRKT SENSOR EXIT
B1108P0086

;)sznsls

BUSHING BEARING
B1111P0021

WHEEL SENSOR / CABLE ASSY
LCDM 4000 R1212A0055






